



## TNF Blockers in Gout

Vishal R. Tandon\*, Annil Mahajan, Kulbir Singh, Anil Sharma

TNF blockers (Etanercept, infliximab, adalimumab) are recommended and commonly used presently for the treatment of active RA, Psoriatic arthritis and active Ankylosing spondylitis. In addition etanercept finds place in treatment of Juvenile idiopathic arthritis of the polyarticular type and mucocutaneous manifestations of Behçet's syndrome. Whereas, infliximab finds place in treating granulomatous inflammatory diseases such as luminal and fistulising Crohn's disease, Sarcoidosis, or Wegener granulomatosis (1). In addition, Recognition of their role in treatment of gout is being discussed in the present article.

Recent findings regarding the pathogenesis of acute gouty arthritis illuminate that monosodium urate crystal are Internalised by phagocytes & stimulate inflammatory cytokines such as TNF-alpha, IL-1, IL-6 and IL-8 and this drives gouty arthritis. These cytokines can activate vascular endothelial cell expression of E-selectin, ICAM-1 and VCAM-1 and thereby stimulate both recruitment of neutrophils to the site of crystal deposition and amplification of inflammatory response. TNF-alpha and IL-1 can induce chondrocytes to release IL-8 and mono chemoattractant protein-1 (2-4). Moreover, increased concentrations of TNF is also detectable in joints of gouty arthritis. On this hypothesis, anti-tumour necrosis factor has been tried as a new therapeutic option in gout, recently.

The use of etanercept (25 mg subcutaneously twice weekly) produced a noticeable decrease in all the pathological clinical and laboratory findings of severe gouty arthritis refractory to anti-inflammatory drugs (5).

Similar case of a patient with refractory chronic tophaceous gout treated with infliximab 400 mg i.v. (5 mg/kg) in weeks 0, 2, 6 and every 8th week resulted in a fast improvement of the polyarticular inflammation. The patient experienced fast relief from pain (VAS from 7.0 cm to 0 cm), joint inflammation (tender joint count from 9 to 0 and swollen joint count from 7 to 2) and a reduction of CRP (63.2 mg/dl to 2.2 mg/dl) and platelet counts (912/nl to 613/nl) in the peripheral blood. However,

parameters of secondary renal amyloidosis did not respond to the treatment (6).

As in contrast to acute gouty arthritis, the lowering of blood uric acid in chronic tophaceous gout often does not result in permanent remission. Although treatment with glucocorticoids or colchicine has been described as effective in some patients, no other established therapy for chronic tophaceous gout is available. Thus, TNF-Inhibitors theoretically might be a further treatment option.

However, criticizing the above treatment, Reinders *et al* (7) suggest that for a case of severe tophaceous gout, when an expensive treatment is indicated, rasburicase should be considered as a potentially very effective treatment before using costly anti-TNF therapy.

The experience however of these drugs in gout remains scanty but future ongoing research in this direction and sharing of clinical experiences will definitely provide another important option in the form of anti TNF alpha drugs for clinicians in refractory gout and enrich the therapeutic armamentarium for treating gout.

### References

1. Tandon VR, Mahajan A, Khajuria V, Kapoor V. TNF alpha blocking agents and Challenges Ahead. *J Ind Academy Clin Med* 2006;7(4):334-43
2. Choi HK, Mount DB, Reginato AM. Pathogenesis of Gout. *Ann Intern Med* 2005; 143:499-516.
3. Rose DM, Liu-Bryan R. Innate immunity in triggering and resolution of acute gouty inflammation. *Curr Rheumatol Rep* 2006;8(3):209-14.
4. Cronstein BN, Terkeltaub R. The inflammatory process of gout and its treatment. *Arthritis Res Ther* 2006;8 Suppl 1:S3.
5. Tausche AK, Richter K, Grässler A, Hänsel S, Roch B, Schröder HE. Severe gouty arthritis refractory to anti-inflammatory drugs: treatment with anti-tumour necrosis factor as a new therapeutic option. *Ann Rheum Dis* 2004;63:1351-52
6. Christoph F, Martin Z. Successful treatment of chronic tophaceous gout with infliximab (Remicade). *Rheumatology International* 2006; 26 (3): 274-76.
7. Reinders MK, van Roon EN, Brouwers JRB, Th A Jansen TL. A costly therapeutic dilemma in tophaceous gout: is etanercept or rasburicase preferable? *Ann Rheum Dis* 2005; 64:516.

From the Post Graduate Departments of \*Pharmacology and General Medicine, Govt Medical College, Jammu (J&K).

Correspondence to Dr Annil Mahajan, Associate Prof & Incharge Rheumatology Clinic, Deptt of Medicine, Govt Medical College, Jammu.